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Memo No: (1-17)-

1. Laboratory No.
2. Name of the project

3. Description of Sample

Government of the People’s Republic of Bang[adesh

Office of the Executive Engineer (RHD)
Quality Control & Training Division
Road Research Laboratory, Mirpur, Dhaka.
7R 1 44804210

Email-labqeld@rhd.gov.ba, labacid@gmail.com

Date: 101/2020.

BITUMEN TEST REPORT

82(B) 2019-2020.

Partial Strengthening for existing pavement providing by Base Type-1 & DBS-
Wearing Course work from Ch. 90+841 fo Ch. 106+639=15,798.00m
(Bumrahdanga Dakhil Madrsaha to All here Bus Stand-Jhenaidah)of Daulatdia-
Fan‘dpur(GoaIchamot)Magura-Jhenaidah~Ja5hore-Khulna-Mong1a(Digraj) Road
(Road No.N-7) & Repair with DBS Wearing Course from Ch. 00+000 to
01+825=1825.00m (Jhenaidah Bus Terminal- Arappur) Total= 17623.00m
under Periodic Maintenance Programme (PMP) of Jhenaidah Bus Terminal-
Arappur-intersection-Alhere Bus Stand Road (Road No.N-712) under Road
Division, Jhenaidah during the year 2019-2020. Tender ID: 342705, Contract
No: e-GP-04/ACE/Khu/(19-20),

Sample was supplied to the laboratory by Contractor's representative. Sample
was carried in a pot. Amount of sample received is 5 kg approximately. Sample
was in sealed condition.

4. Source of Sample S.S Trading Chattgram,
5. Client EE, RHD, Road Division, Jhenaidah His Memo no-36, Date-12.01.2020.
6.  Name of agency Mozahar Enterprise (Pvt.) Ltd. 12-13, Khanjahan Ali Road, Khulna
7. Date of Sampie Received 21/01/2020.
8. Date of Test 23/01/2020.
9. TestPerformer Md. Mahatab Uddin Rumi, Assistant Engineer, RHD
Bichitra Rani Datta, Assistant Research Officer, RHD
| sL irises of Tast Rosults Minimum - Maximum | Minimum - Maximum
| No frame o vest ey Limit for 60-70 Limit for 80-100
[ 1. | Penetration at 25° C, 100 g, 5 Sec 60 60 — 70 80 — 100
2. | Softening Point R&B 48°c 48 — 56 45 - 52
| 3. | Flash Point (Cleveland Open Cup) 310°% 250°¢ Minimum 250°c Minimum
4. | Ductiity at 25°C 100 cm 100 cm. Minimum 100 cm. Minimum
5. | Loss on Heating to 163°C for 5 hr 0.09% 0.2% Maximum 0.5% Maximum
8. | Penetration of residue from loss on heating
test at 25C, 100 g, 5 Sec, as compared to 89.04% 80% Minimum 80% Minimum
penetration before heating.
7. | Specific Gravity 104
t . R 1.02 1.01--1.05 0.99 —1.
Remark: Test was performed on sis 0 ppl]&i%ampfe.
. /7_0
/j@;a?ceéf 9}4«4 TABAD - z-/,a?tg
{’y;‘()?ar[%g O 27-0i-20 2.7 .0 20L0
(Bichitra Rani Datta!) (d. Mahatab Uddin Rumi) {(Annesha Das Hasi) (Janfat-E-Neehar)

Assistant Research Officer (F{HD),Assisianl Engineer (C.C), RHD
Quality Control & Training Division
Road Research Laboratory
Mirpur, Dhaka.

Quality Control & Training Division
Road Research Laboratory
Mirpur, Dhaka.

Executive Engineer (C.C), RHD
Quality Control & Trainig Division
Road Research Laboratory
Mirpur, Dhaka.

Sub-Divisional Engineer {A.C), RHD
Quality Control & Training Sub-Division
Road Research Laboratory
Mirpur, Dhaka.

Z:A204 9-2000CTONBitumen\Bitinen Test Result-19-2{).docx -82-



AT T 7, 385¢ \
s fafg wam g




